
PROFESSIONAL

1

2

3

4

6

8 10

9

11

17 19

18
20 21 22

23 24

25

29

99

65

16

1513

12 14

4746

48

49

53

50

51

52

55
54

56
59

57
58

60
61
62 63

64

66
67
69

68

7

x3 x3

x3
x2

x3

x2

x2

x2

x2
x2

x3

x2

x4

x4

x4

x6 x6

x6

100 101
x2

70

71
73

75

72 74

76

77

78 85

86

80

79

70

97

103

88 90

89 9691

92

9594
93

81

82

83

84

78 98

x2
x4x2

x2

x2

87
x2

x4x4

x4

x3

x2

x2

104 10242

41

x3

26 27 28
x3 x3 x3

38 3936

31

35
32

33 34

37

MBGS 200

183896

MBGS 200 - 180091

1 182888 Bolt
2 182870 Left Outer Cover
3 182871 Wheel Lock Nut
4 182872 Outer Wheel flange
6 182911 Wheel Ф200x32xФ32 / A36 
7 182874 Inner Wheel Flange 
8 182293 Bolt
9 182294 Washer

10 182295 Flat Washer           
11 182875 Left Inner Cover 
12 182354 Bolt
13 182353 Washer
14 182352 Flat Washer           
15 182292 Ash Tube
16 182895 Left Tool Rest
17 182297 Screw
18 182298 Washer
19 182299 Flat Washer           
20 182876 End cover 
21 182877 Stator 
22 182878 Bearing
23 183932 Rotor   
24 182880 Bolt
25 182306 Waved spring 
26 182308 Screw
27 182309 Washer
28 182310 Flat Washer           
29 182882 End cover 
31 182313 Square Neck Screw 
32 182885 Eyeshield Bracket 
33 182315 Washer
34 182316 Flat Washer           
35 182317 Wing nut 
36 182318 Flat Washer           
37 182319 Knob Nut 
38 182883 Eyeshield
39 182884 Square Neck Screw 
41 182891 Knob Nut                                                                                                
42 182325 Washer
46 182349 Plug & Cord
47 182350 Cable Adaptor
48 182328 Bolt
49 182892 Base
50 182345 Capactitor clip
51 182343 Bolt
52 182344 Flat Washer           
53 182894 Capacitor
54 182348 Flat Washer           
55 182347 Washer

56 182341 Bolt
57 182340 Flat Washer           
58 182339 Bolt
59 182342 Cord bushing plate
60 182338 Tooth washer
61 182337 Washer
62 182336 Bolt
63 182331 Switch
64 182330 Bolt
65 182327 Cable protector
66 182893 Base plate
67 182334 Rubber feet 
68 182333 Washer
69 182335 Bolt
70 183900 M8x25 bolt
71 183934 Moving ring
72 183901 M4x16 bolt
73 183903 Adjustable knob                                                                                          
74 183902 Knob axis
75 183933 Unmoving ring
76 183904 Knob connecting axis
77 183905 Adjustable knob                                                                                          
78 183906 ф6 Flat Washer                                                                               
79 183917 M6x20 bolt
80 183931 Knob
81 183929 ф8 Flat Washer                                                                               
82 183928 Spring Washer ф8                                                                                    
83 183927 M8x12 bolt
84 183920 Tool rest                                                                                           
85 183913 ф6 Flat Washer                                                                               
86 183914 Spring
87 183919 M6 Lock nut
88 183915 M8 Lock nut
89 183916 ф8 Flat Washer                                                                               
90 183910 Supporting Bracket                                                                                       
91 183924 Wrench                                                                                              
92 183911 M8x16 bolt
93 183926 Moving Wheel 
94 183925 Spring
95 182889 Wheel Lock Nut
96 183922 Belt Cover
97 183912 M5x12 bolt
98 183921 Splint                 
99 183909 bearing          

100 183907 Unmouving wheel                                                                                      
101 183908 Axis
102 183918 Guide 
103 183923 bolt M6x140
104 183930 Inner Cover                                                                                         

183896 183897

32 SPARKY POWER TOOLS • 2018

POS.
No. Ref.No. Description POS.

No. Ref.No. Description


	Button 4: 
	Page 329: 



